*JUDWIINAIJ}|N 19} NSUOD 3] JIOA

NOILLVYSITIILN:a =hod inod 9]-ZaA19Suo0? }2 }Inpo4d 32 J9sI|INp JUeAe v a
3dinNo® uonesijinp apiné ad JUaWIAIUIJIE 1] ZI||INDA
 LINV.LIOdNI

C-79£1-8S0 - d]2pow 3p N

5-Drawer Tool Cart

SYIOUIL S V STILNO-ADNVY LOIRIVHO

Model no. 058-1364-2

IMPORTANT: _ INSTRUCTION
‘ Please read this manual carefully before MANUAL
o using this product, and save it for reference.







*9|0134e 392 Z3SI1|13N SNOA ©hbsJ10| suoi}onJ3isul s9|
S91Nn0} zd3129dsaJ 19 zas|] ‘sjueliodwi 93114Nd29S Sp SjuswdubIdasua.

MAXMMUM

sap 39 1o|dwa,p dpoW Uh JUdIIUOD UOIeSI|I3N,p dPING JuUdsId o]
SNOILONALSNI SID ZIAAJISNOD

®* To reduce the risk of serious injury, read the following safety instructions before
assembling and using the cart.

® The product should be positioned on a level surface.

e Any assembly or maintenance of the product must be carried out by adults only.

P
-
LLI
LL
g
7))

e Arrange for necessary manpower when assembling and moving the cart.

e Check all nuts and bolts periodically for tightness. When required, tighten them
again.

®* Do not exceed the following weight limits for this product.
Maximum load: 700 Ib (315 kg).
Maximum load for each drawer: 100 |Ib (45 kg).
Maximum load for each caster: 400 Ib (180 kg).

“(6) 08L) A9l 00¥ : ©139|nho4 @anbeyos unod sjewixew abieyd
() S¥) d| OOL : 110413 @nbeyd unod ajewixew abieyd

(63 SLg) Al 00/ : djewixew abieyd
*3iInpoJd 82 1nod sajueAlns spilod ap sajlwl| so| sed zassedap N e

*S9|-Z29449SS94 ‘Ulosaq ny
*S9449S USIQ JUOS SUO|NOQ 13 SNOJDD S3| Sho} anb juswanbipolidd SNOA-Z3INSSY

‘j014RYD
np juswase|dop o] 10 8be|qWasse,| Jnod d93UeSI}JNS DIANSO,P-UIRW dUN ZOAOADId

‘so}lhpe
sop Jed anb san1209J}jo 9419 JUSAIOP BU }InpoJd 82 dp USI}8431Ud,| 1 ©BR|qUWSSSE,T o

-aue|d aoeyins aun ans 9sod 3439 1op 3Inpoud 35 e

‘j014BYD B J8SI|IIN,P 1© 19|qWIDSSE,P JUBAR SOIURAINS
9111N29S 9P SOUBISUOD SB| Z8SI| ‘SOARIB S24NSSD|C 8P OnbsS1i 8] 241INPJI INOd e

C I

SAVE THESE INSTRUCTIONS.

This manual contains important safety and

operating instructions. Read all instructions
and follow them with use of this product.




H

SAFETY

Model No.058-1364-2 Contact us: 1-888-670-6682

Do NOT stand on this product. You may fall which may cause personal injury.When
moving this product, do not pull it. Push the product to prevent personal injury.

BE CAREFUL when opening more than one drawer. The product may become unstable
and tip, which may cause personal injury or product damage.

DO NOT mount this product on a truck bed or any other moving object. This may
cause personal injury or product damage.

DO NOT step in/on the drawers. You may fall which may cause personal
injury.Appropriately secure this product before moving it with a forklift.

DO NOT tow with power equipment. The product could tip, which may cause personal
injury or product damage.

DO NOT talter this product in any manner. For example, do not weld external lockbars
or attach electrical equipment. This may cause product damage or personal injury.

Keep the product on level surfaces. The product may become unstable and tip if stored
or moved on an un-level surface, which may cause personal injury or product damage.

BE CAREFUL when closing the cover: remove hands before the cover closes
completely to prevent personal injury.Close the cover and lock the drawers and doors
before moving this product. The drawers or doors could come open and make the
product unstable and tip, which may cause personal injury or product damage.

‘s|oli91ewWw saBRWWOP SOP NO S2INSSD|Q SOP J9shed Jedanod Inb 85 “ua|noseq aJley
9] 1@ a|geisul yInpoJd 3] aipuai 38 J1UANO,S judledinod sajpiod S9| 38 S410413 SO
‘1inpoJid 9o Jade|dop op jueAe s2340d S| 18 S41041] SD| ZB[|INOIIBA 1d d|219AN0D
9] ZOWJD2Y S9INSSD|( SOP 491IA9,p UIJE JUDWDIR|AdWOD dWId) 9S 9|249AN0D I
anb jueAe sulew SOA 28413924 : 8|249AN0D 9] ZOWIDY SNOA 9nbsio| INJANdd ZIAOS

‘S|9149)1W SabeWWOpP SBP NO S94NSSI| SOp JduleIjud
1esinod nb 8> ‘@jebaoul 8deJINS BUN INS Zdde|dOp 8| hO Zabueld B SNOA |S 19|hdseq
19 9|gejsul JludsAap 1nad jinpoad 8D 'sdue|d sadeyins sap Ans jinpoud 3| zapieo

*S©4NSSD|Q SOP NO S|d1191eW SDberwWWOp Sap 19sned 1nad 129D "anb14129|d
juswadinbg,| @p sed zayoelje A,u 18 86e||INOIIDA Bp SBlleq dp sed zaphos
AU ‘9jdwaxs Jed "}110s 92 anb saJaluew sanbjanb ap j1npo.Jd 82 Syd zaljipow 3N

‘s|o1i9lew sabRWWOP SOP NO S8INSSD|Q SOP JouleIIUD Jledinod Inb 82 “UasidaAuUal
as jleainod }npoud o7 "9s1i03}ow Juswadinbg un DoAe Sy d zauled} 8| dN

"INa3jeAd|d
1014eYD Un d9Ae Jade|dop 8] 9p JueAR }INpoJd 3] UBIQ ZOS1INDS "S84NSSd|q
S9ARIB 9P 4IqNS 319 J19qWO] ZOANOd SNOA "S110413 S8 INS SV d ZaydJiew aN

"s|a1491eW SaBRWWOP SIP NO SBINSSI|C SOP 19UlRIJUD }edinod e[a) "jJuswaAnow
ud 319[qo 241ne No uolwed ap awloy-ale|d aun ins jinpoid 82 S d zd||e3sul,N

‘s|a191ewWw
saBeWWOP SOP NO S3INSSI|Q SOpP J9uUledjud }esinod Inb ad ‘4a|ndseq 32 a|ge3sul
JludAap 3nad ynpoad 89 410413 Un,p snjd za1ANO SNOA @nbsio] INJANdd ZIAOS

*S94NSSa|q S9| 1911A9,p ulje 3 npoud
9] z9sshod ‘zade|dap 8] SNOA anbsJo] 31npoJd 8| sed za4l} N "S84NSsSd|q SOARIB
9p 11qNs 19 19qw 0] zal44nod SNOA “11NpoJad 82 UNS 1NOQSP SVYd Z9Ud) SNOA dN

2899-0/9 888 L he snou daAe zanbjunwwod g-#9£1-850 : d[3pow 8p 5N

4

4

311dNJ3S

14



ol S 110ssaJl e d||apuoy
9L 8K ole|d o||apuoy
9l 0C+«8KW |euobexay uojhog
14 147514 awJojIonid uojhog
oy S nouo3
oy 718N uojnog

310 S9410SS920Yy

ledgie| neaje|d H
9119|hoy o
neaje|d 4
aJinod 3
yoddns g
9|248AN0D D
8lled g

saublod v

$3031d S3A WON

-
4
-l
(7))
=
(14
g
o

1]
=
(<]

r PART NAME QTY
(_ﬂl A Handle 1PC
m B Leg 4PCS
U C Top 1PC
m D Bracket 2PCS
o e
O
— G Castor 4PCS
m H Side Bin 1PC
(9]
11
n Accessories QTY

Bolt M8*14 40 PCS

Nut M8 40 PCS

Cross head bolt M8*14 4 PCS

Hex bolt M8*20 16 PCS

Flat washer M8 16 PCS

Spring washer M8 16 PCS




ASSEMBLY INSTRUCTIONS

Model No.058-1364-2 Contact us: 1-888-670-6682

ASSEMBLY INSTRUCTIONS

*Remove all items from the box and ensure that all parts listed above are present.

*When installing parts that have more than one screw, tighten all screws by hand
before finishing tightening them with tools.

STEP1

Attach castors (G) to the tray (F) using:
Hex bolt M8*20 16 PCS

Flat washer M8 16 PCS

Spring washer M8 16 PCS

Attach legs (B) to the tray (F) using:
Bolt M8*14 16 PCS
Nut M8 16 PCS

NOTE: If any parts are missing or damaged, or if you have any questions,
please call our toll-free helpline at 1-888-670-6682.

'c899-0/9 888 1L he
siedj sues anbiuoyda|a] @duelsisse,p 921A48S 430U 49|9dde za||INdA ‘suollsanb sap

Z9AER SNOA IS NO ‘s996RWWOPUS NO sajuenbuRW JUOS $3231d S3P IS : JNOAVINIY

s9291d 9| SN snoJd23

s8231d 9L ¥L.8W suo|nog

: sap apie,| e (4) neajejd ne (g) soi1jed sa| zaxid
Z3dv.i3l

seo91d 91 8W 1J0ssaJesd||spuoy

seo91d 9| S soje|d s9||opuoy

se291d 9] 0Z+«8W Xneuobexay suojnog

: sap apie,| e (4) neajejd ne (D) S9339|noJ4 Sd] Zaxlid
L3dvi3

*S|13N0 SOpP JD9AR JURIIDS SO| UD dbBe|qWasSe,| zaulwJad) sihd ‘juswad||danuew SIA
S9| S@1h03] pJoqge,p za448s ‘SIA aun,p snjd jueAe sad31d sep zajuow snoA anbsio.

'sajuasaJid Juos snssap-1d saanbipul
s9291d s8] S93n03 9Nb SNOA-Z8INsSSY 9110q €| 9P S9|21}4e SB| SN0} Z84119Y.

dOVIGNWISSV.Ad SNOILONAULSNI

A9VIdWISSV.d SNOILONYLSNI

2899-0/9 888 L NE SNOU D9AE ZaNbIUNWWOD Z-79E1L-850 : 9|2POW 9p 5N 9



'¢899-0/9 888 L he
siedj sues anbiuoyda|a] @duelsisse,p 921A418S 94310U J49|9dde za||INdA ‘suollsanb sap

Z9AER SNOA IS NO ‘s996RWWOPUS NO sajuehbuRW JUOS $3231d S3P IS : JNOAVINIY

sed9ld g I snoJs3
sed9ld g 7L:8W suojnog
:sop apile,| e (g) soljed xne (y) aaublod e| zaxid

T “ S 3dv.id

A

sedsald ¥  PL.8W swo;pmosuomog

Z
0
-]
A
c
0
-]
6 seo9ld | SKW snoJs3
seo9ld 1 vL.8W suo|nog
4 : sap apie,| e (g) sa3ied xne (D) 9]249AN0D 3] ZdXI4
0 ¥ 3advi3a
(o)
>
n
0
2
W
>
Q soo91d g S snoJd>3
m sed91dg  PL.8W suojnog
: s9p apile,| e sajjed xne (3) saJ1inod ej 39 (@) sy1oddns sa| zaxid
€ 3dv.i3a

Y

STEP 3

Attach brackets (D) and the beams (E) to the legs (B) using:
Bolt M8*14 8 PCS

Nut M8 8 PCS

STEP 4

Attach top (C) to the legs (B) using:

Bolt M8*14 14 PCS

Nut M8 14 PCS

Cross head bolt M8*14 4 PCS
q

STEPS

Attach handle (A) to the legs (B) using:
Bolt M8*14 2PCS

Nut

NOTE: If any parts are missing or damaged, or if you have any questions,

please call our toll-free helpline at 1-888-670-6682.

7

(7))
4
O
=
O
-
[+ 4
=
(7))
Z
2
[+1]
=
w
v
7))
g




8 Model No.058-1364-2 Contact us: 1-888-670-6682

911UN29s ap aJdlue

ww /9 X 8'v1S
STEP 6 2103 € SIA
1. CAUTION: The ST4.8 x 57 mm tap screw should be drilled into the wall studs. If
fixing the cabinet to a drywall, please drill two appropriately sized holes in the wall

first. Pass the screw through the expansion tube, and insert it into the hole.

e Ensure that the cabinet is fixed to the wall at the same height as the cabinet itself. 9W uojnog T 9K 93e1d

e Find a flat floor where the cabinet will be placed. Install the L-bracket to the % \\
cabinet with two M6 bolts, then tighten the screw using two M6 nuts and a wrench. i \ 1 us pioddng

e Mark anchor locations on wall behind Top Cabinets at same height and lateral N\ A \ _
positions as L-bracket. Install the bracket to the wall using one ST4.8 x 57 mm tap 7 uS 3ioddns L= ok T'VM \'
screw. o)

e Fasten the cabinet by using the safety strap to tie the cabinet and safety bracket
together. Tighten securely.

uoisuedxa,p aqny

=

72
Z
2
-
O
=)
[0 4
-
2
=
%
[21]
=
17
wn
wn
<

TIVM

*JUSWIBSWIIDY ZO4IDS "D|UIDSUD 9314NDS Bp
a11onby,| 10 aJlowJe,| Jayselie Jnod 91N29s ap a|bues .| ap aple,| & aJl0Wle,| ZoXId e

‘WW /S X 8'%1S 2|03 € SIA aun,p aple,| e unw ne aiianbg,| zajjeisu|

1 @419nbg,| @nb sajesaie| suolIsod saWPW Xne 32 Jndjney dwaw e| e sainauadns
saJlowe SO 943119p JNW 3] NS sabeJoue sap sjuswade|dwa s3] zanbiep e

*9]2 auN,p 18 9| SNOI2D XNdp dp dple,| & SIA B] zaadas sind ‘9|y suojnog xnap ap
aple,| B ailowde,| Ans | a11onby,| zaj|elsu| "ailowle,| Josod unod je|d [0S Un ZBANOI] e

"2WIPW-3[|d
allowue,| anb unajney awgw e| € JNW Ne 99X14 1O a410W.e,| 9nb SNOA-ZaINSSY e

\“‘)»
0,

Q)
Expansion tube

NS

L-bracket

@

4
7))
e
A
C
(o)
=
o
4
7))
=
>
7]
)
m
2
W
r
>
Q
m

M6 flat
washer ‘noJy 9|
suep s9|-za49sul sind ‘uoisuedxa,p aqnj 9] suep SIA e| zassed "Jnwl 9] suep d31idoidde
/3 9||1e1 dp ShoJ4} Xnap pJoge,p zad49d ‘OYd3s UOSIO|d duN Jns dJlo0wWJe,| ZaXly SNOA IS
ST4.8 x 57 mm *XneJnw sjuejuow so| suep 99SSIA 94319 HOP WW /G X 81 1S 9|03 € SIA BT :UORUIMNY i
tap screw 9 3dvi3a

Safety strap

2899-0/9 888 L NE SNOU D9AE ZONbIUNWWOD Z-79EL-850 : 9|2POW 9p 5N 8




1]
4
-]
A
m
—
m
4
m
-]
@
>
A
>
4
—
m

89dZ S epeue) ‘ojuoio] epeued WNWIXVI
Jled 91ioduw|

aulyoD us anbliqge4

‘alidoiddeul no jisnqe abesn un jed 9sned s1iq 8| ho ainsn,

2Jjuo0d 1j3ueieh sed 3s9,U 3Inpodd 3D "XNeliglew ap 19 uoljedliqe) ap sinejap
$9| @43u0d ue (1) un,p IJLIW|T] d13ueseb aun puaidwod WNWIXV I 2[2134e 38D

JILNVIVDO

‘nea,| 9p 18 Xnop Juabi2319p J9AR
S9A0119U 2419 JUSAIOP S©DBJINS SBIINE SB| }© SBINPIOQ SO ‘SI10413 SOP JURASP 87

‘JjusWa||anuue 24n44as e| 4a131uqn| nod a3iydelb np zasi|in
‘2111enb a31ney assiedb e| 9p DAL S9319|N0J S3| JUdBWS|[dNUUER Zallign-]
‘9]0412d ap 29|96 B| 9p D9AR 99uUUe Jed S|10) XNap S243ISSI|B s3] zallugnT

‘sa|jqewweljul
sjueAollau sapinbi| @p no sjueA|os ap sed zas||IIn,N "9|Iny,| 1® 919|es e| ‘@ss|elb
e| 18A3|ud unod pJepuels juehkolldau un,nb jsule aidoud 38 Xnop UOJIYd un zasi|iIN

‘so4nubl1elb so|

941u0d 19693104d 3] 4noOd s|I3n0-96 Ukl J011eYD 9410A INS 41D ] 9P JUBWIdI|NBDI
zonbijdde ‘spiepuels uoljedsijdde,p soubISUOD Sap aple,| VY "S|13ho-abueld
1014BYD 9410A 9p IUl} 8] 18A49s2.4d 19 196930.4d ap eljjowiad ajiqowolne a4id e

N3IL3d1N3

MAINTENANCE

« Automobile wax will protect and preserve the finish of your tool cart.Using the
standard application instructions, apply wax regularly to your tool cart to protect
against scratching.

*Use a soft, clean cloth and standard cleaning solutions to remove grease, dirt or oil.Do
not use solvents or flammable cleaning liquids.

eLubricate slides with petroleum jelly twice yearly.
eLubricate castors with high-quality grease annually.
*Use graphite to lubricate lock annually.

*Drawer fronts, trim and other surfaces may be cleaned with a mild detergent and
water.

WARRANTY

This Maximum product carries a one (1) year LIMITED warranty against
defects in workmanship and materials. This product is not guaranteed
against wear or breakage due to misuse and/or abuse.

Made in China
Imported by
MAXIMUM Canada Toronto, Canada M4S 2BS8

Ty O

Se
=
4
g
x
<
3
[a]
r4
g
(11
O
r4
g
y 4
1]
=
-
g
=




